
University of Arkansas, Fayetteville
ScholarWorks@UARK

Theses and Dissertations

5-2016

Nanofiltration Rejection of Contaminants of
Emerging Concern from Municipal Water
Resource Recovery Facility Secondary Effluents for
Potable Reuse Applications
Steven Michael Jones
University of Arkansas, Fayetteville

Follow this and additional works at: http://scholarworks.uark.edu/etd
Part of the Civil Engineering Commons, Environmental Engineering Commons, and the Other

Chemical Engineering Commons

This Dissertation is brought to you for free and open access by ScholarWorks@UARK. It has been accepted for inclusion in Theses and Dissertations by
an authorized administrator of ScholarWorks@UARK. For more information, please contact scholar@uark.edu, ccmiddle@uark.edu.
[...]
in which structural parameters such as pore size, molecular weight cutoff (MWCO), surface 

charge (zeta potential), and hydrophobicity (contact angle) are designed for the rejection of target 

constituents or contaminants such as CECs and their QSAR properties (Wickramasinghe and 

Jones 2013; Abolmaali et al. 2015). Figure 2-2 illustrates the membrane filtration spectrum by 

process separation classification, pore size, MW, and relative size of common materials. 



  34 

 

Figure 2-2: Membrane Filtration Spectrum 

 

Membranes are classified according to their respective pore size, MWCO, and 

transmembrane pressure (TMP). The pore size for a membrane quantifies the general size of 

individual opening or void. MWCO is an approximate size of molecule that will be excluded 

from passing through the membrane. TMP is the driving force required to force the solution 

through the membrane. A general classification of membranes according to these parameters is 

presented in Table 2-9 (Jonsson 1985; Bellona et al. 2004; Asano et al. 2007; Wickramasinghe 

and Jones 2013; EPA 2014; Abolmaali et al. 2015).  

 



  35 

Table 2-9: Membrane Classifications for Water Treatment 

Membrane 
Classification 

Typical 
TMP  

Range 
(psi) 

MWCO              
(Da) 

Pore Size Range                 
(µm) 

Typical 
Target 

Contaminants 

Microfiltration 
(MF) 

15 - 60 ND 0.1 - 1.0 

TSS, 
bacteria, 
Giardia, 
Crypto 

Ultrafiltration   
(UF) 

30 - 100 ≥ 103 0.01 - 0.1 virus 

Nanofiltration   
(NF) 

50 - 150 ≥ 200 ND 
CEC: EDC, 
pesticides, 

PPCP 
Reverse Osmosis 

(RO) 
100 – 1,000 < 200 ND TDS, salts 

Source: Jonsson 1985; Bellona 2004; Asano 2007; EPA 2014; Wickramasinghe 2013; Abolmaali 2015 

ND = nondefinable 

 

As shown in Table 2-9, membrane treatment processes are distinguished by the size of 

contaminants removed. Microfiltration (MF) and ultrafiltration (UF) remove suspended solids 

via steric exclusion based on the size of the membrane pores relative to the particulate matter. 

NF and RO membranes, which do not have definable pores, remove dissolved solids (i.e. solutes) 

and are thereby industry classified by MWCO (EPA 2014). 

TMP can be energy intensive. The osmotic pressure alone for desalination of ocean 

water, with 30,000 mg/L total dissolved solids (TDS), is over 300 psi. Osmotic pressure 

combined with TMP, an RO desalination system pressure can approach 1,000 psi 

(Wickramasinghe and Jones 2013; Abolmaali et.al 2015). 

MWCO is a high pressure (e.g., NF and RO) membrane-specific parameter that is often 

applied for selection of the appropriate membrane for solute separation. The industry accepted 

practice for membrane MWCO identification is the minimum solute MW that is retained or 

rejected by 90% or greater. Often, the MWCO for salt-rejecting membranes, such as NF, are 

determined with freshly-prepared membrane coupons in idealized, pH buffered, salt solutions 



  36 

(typically CaCl2, NaCl, Na2SO4 and MgSO4) (Lin et al. 2007). A comparison of MWCO and 

atomic force microscopy for assessing the mean pore diameter of membranes found excellent 

agreement for low-MWCO membranes, like NF (Bowen and Doneva 2000). However, it has also 

been shown that solvent-membrane interactions affect the MWCO determination for NF 

membranes of equivalent pore size but varying membrane composition (Zwijnenberg et al. 

2012). Therefore, while the manufacturer-supplied MWCO is useful in the initial screening of 

membranes, a complete analysis of the system (i.e., solvent, solute for separation, membrane 

properties) is necessary for optimized separation applications. 

Membrane surface charge is quantified by zeta potential. Manufacturers design modern 

TFC NF and RO membranes with a negative surface charge to resist fouling. Because many 

CECs in reuse water are also charged, the negative membrane surface charge enhances the 

rejection of ionic CECs. A membrane surface with a high affinity for water is called hydrophilic, 

while those with a low affinity are called hydrophobic. The contact angle provides a measure of 

hydrophobicity of a membrane surface. For hydrophobic membranes, the contact angle will have 

a value greater than 90º, whereas the hydrophilic membranes will have a contact angle value less 

than 90º (Yangali-Quintanilla et al. 2011; Wickramasinghe and Jones 2013; Abolmaali et al. 

2015).  

Membrane materials generally utilized for water treatment include cellulose acetates, 

synthetic polymers (polyamides and polytetrafluoroethylene), and ceramics (Seader et al. 2011; 

Abolmaali et al. 2015). Commercially available membranes in use today for DPR applications 

are polymeric hollow-core fibers for low pressure removal of suspended solids and TFC for high 

pressure rejection of dissolved solids (Drewes et al. 2001; Asano et al. 2007; Al-Rifari et al. 

2011; EPA 2014; Jones and Sober 2014; McDonald et al. 2015; Abolmaali et al. 2015). 



  37 

Manufacturers of newer proprietary TFC membranes can add chemical functionality such as 

sulfonic or carboxylic acid groups in order to improve target CEC rejection while allowing for 

thinner membranes and a decrease in system pressure requirements (Bellona et al. 2004; Asano 

et al. 2007).  

Series membrane system configurations utilizing low-pressure (LP) membranes in series 

with high-pressure (HP) membranes are the water industry standard for the treatment of reuse 

source waters such as WRRF effluent, brackish water, and seawater (Drewes et al. 2001; Asano 

2007; Wickramasinghe and Jones 2013; Sloan 2013; Nix and Schreiber 2015). LP membranes 

serve as the best pretreatment to remove constituents attributable to HP fouling. The LP 

membranes are typically designed in a submerged vacuum (described previously) or pressure 

modular configuration, whereas operating pressures required for HP membranes dictate spiral-

wound pressure module configurations (Asano et al. 2007). 

2.6 NF Advantages over RO 

There has been abundant work to verify the best membrane separation system to achieve 

the treatment objective for the least required energy and least waste generated (Bellona et al. 

2008; Bellona et al. 2012; Jones and Kruger 2013; Jones et al. 2014; Abolmaali et al. 2015; 

ODEQ 2015; Watts et al. 2016). RO represents a major capital and O&M expense not seen with 

conventional PWS treatment technologies. For PWS source water applications of TDS < 2,000 

mg/L, required TMP for RO is typically 100 psi or more than NF. This translates into more 

energy requirements and higher pressure classifications for process pumps, pipes, and valves. An 

RO system also produces a brine reject waste that can represent new treatment and disposal 

challenges to a PWS. 



  38 

Previous side-by-side pilot testing of NF and RO membranes at a WRRF in California 

(Bellona et al., 2008) observed nearly identical water recovery rates (>80%), TOC rejection rates 

(>98%), ammonia rejection rates (>93%), and rejection of UV absorbing organics (>90%). Using 

a DOW Filmtec NF-90 membrane filtration system, pilot performance indicated a significant 

cost-savings (due to higher operating permeate fluxes) for full-scale water recycling with NF as 

opposed to conventional RO membrane filtration. A critical economic comparison of the two 

processes for full-scale potable reuse implementation estimated between $55,000 and $188,000 

annual cost savings when operating NF membranes (instead of RO) at permeate fluxes between 

17 and 25.5 LMH (Bellona et al. 2012).   

Three commercially available NF and RO membranes by Dow Filmtec, Toray, and GE 

Osmonics were pilot tested by Jones et al. (2014) in parallel for implementation of a new 4 MGD 

series membrane WTP in Alabama. Both NF and RO were verified to meet treatment 

performance objectives. Based on pilot testing results, it was determined total capital cost could 

be reduced by $2.2 million and annual energy cost reduced by $55,000 with implementation of 

NF rather than RO. An ancillary reject waste treatment process was required with the RO option. 

The reject waste processing was not required with the NF option as reject was determined 

acceptable for discharge to the WRRF (Jones et al. 2014).   

An additional economic consideration for selection of ion-rejecting membrane is the cost 

of concentrate treatment and disposal. Where RO rejects both mono- and multivalent ions, NF 

rejects only the multivalent ions. An ongoing alternative water supply study for an Oklahoma 

community estimated that RO concentrate disposal from a planned new DPR facility would 

require $14 million for the construction of up to 2 MGD of RO reject conveyance and disposal 

via deep-well injection (Watts et al. 2016). Due to the high initial capital costs of RO concentrate 



  39 

management, this project is currently evaluating NF as an alternative to RO that would produce a 

less saline concentrate that could be safely discharged to the WRRF or a receiving stream (Watts 

et al. 2016). 

The default RO FAT approach to CEC control for DPR may be questioned if we consider 

new commercially available tight (i.e., MWCO ≤ 200 Da) TFC NF membranes. Tight TFC NF 

membranes may provide acceptable CEC rejection efficacies for less capital, O&M, power, and 

waste generated (Bellona et al. 2008; Bellona et al. 2012; Jones and Kruger 2013; Jones et al. 

2014; Abolmaali et al. 2015; ODEQ 2015; Watts et al. 2016). 

2.7 Reported CEC Removal 

The following section reviews previous literature on reported CEC removal by WRRF 

biological and membrane treatment barriers. 

2.7.1 Degradation and Sorption by WRRF 

A conventional WRRF, required to meet National Primary Discharge Elimination System 

(NPDES) secondary standards, is the first barrier treatment in a reuse system and typically 

includes a liquid treatment process train consisting of physical, biological, and chemical units 

(Tchobanoglous et al. 2014; Kolpin et al. 2002). Primary treatment typically includes screening, 

grit removal, and primary clarification. Secondary treatment typically includes a biological 

reactor and disinfection process. The biological process can range from a fixed-film reactor for 

biochemical oxygen demand (BOD) removal to suspended-growth activated sludge for BOD 

removal and ammonification to a biological nutrient removal (BNR) process that includes 

anaerobic/anoxic/aerobic swing zones for BOD removal, ammonification, nitrification, de-

nitrification, and phosphorus removal. In the event the NPDES permit requires disinfection, 

chlorination/de-chlorination or ultra-violet (UV) oxidation is typically employed. Additional 



  40 

biodegradation (or digestion) can be provided in the solids treatment processing via either 

aerobic or anaerobic digester units followed by dewatering, drying, and/or stabilization prior to 

land application, landfill, or otherwise terminal application. 

Previous work has been performed to provide a comprehensive description of the 

behavior of CECs in WRRF processes (Luo et al. 2014; Rattier et al. 2014; Gerrity et al. 2013; 

Dickenson and Drewes 2008; Drewes et al. 2006; Birkett and Lester 2003). Three main removal 

pathways for CECs were identified: 

1. Biodegradation and sorption to the mixed liquor suspended solids (MLSS) 

2. Additional biodegradation through extended solids retention time (SRT) in 

suspended-growth reactors and the solids destruction digesters 

3. Oxidation in the disinfection process 

CECs with relatively high (>2.0) octanol-water partitioning coefficients (Kow) may sorb 

to MLSS before significant degradation occurs (Johnson and Sumpter 2001; Holbrook et al. 

2002). As such, sorption to biosolids has been found to be a significant CEC removal 

mechanism. Many studies have examined the removal of CECs by sorption to biosolids by 

comparing influent, effluent, and solids concentrations of CECs. The highest concentration of 

CECs were found in the biosolids at concentrations 1,000 times greater than that found in the 

influent (Holbrook et al. 2002; Clara et al. 2004).  

Biodegradation of CECs has also been demonstrated. Study of WRRFs has revealed 

impressive CEC removal at SRT values greater than 10 days and food to microorganism (F:M) 

ratios of 0.2 – 0.3 kg BOD5/kg TSS∙day. It was reported that the relatively low F:M ratio requires 

the microorganisms to be more selective, thereby improving CEC removal performance (Lee et 

al. 2003; Kreuzinger et al. 2004). 



  41 

Oxidation for removal of CECs by chlorination (30% to 82%) has been found more 

effective than UV (<1 to 52%), thereby indicating disinfection processes not subject to 

transmissivity may be more effective for CEC removal in secondary effluents and UV 

disinfection more suitable for tertiary effluents (Luo et al. 2014). Table 2-10 shows that a 

comprehensive evaluation of several secondary treatment WRRFs for the removal of CECs 

revealed overall efficiencies ranging from 5% to 99% (Drewes et al. 2006; Behera et al. 2011; 

Luo et al. 2014).  

As shown previously in Table 2-2, and below in Table 2-10, others have reported varying 

degrees of CEC biodegradability between WRRF primary and secondary treatment (Drewes et 

al. 2006; Behera et al. 2011; Oppenheimer et al. 2011; Luo et al. 2014). 



  42 

Table 2-10: CEC Removal by WRRF Secondary Treatment 

CEC 
 

Hydro 
Classificationa 

Range in Primary 
Effluents                                     

(ng/L) 

Range in Secondary 
Effluents                                   

(ng/L) 

Removal 
Efficiencyb 

(%) 
17α-Ethynyl Estradiol HB-N ND – 13 ND - 7.5 100 
17β-Estradiol HB-N ND – 150 ND - 43 100 
4-t-Octylphenol HB-N 100 - 13,000 ND - 1,300 48.4 
Bisphenol A HB-N 40 -100 ND - 17,300 81.1 
Estriol HB-N ND – 802 ND - 18 100 
Estrone HB-N 7.3 -132 ND - 108 87.1 
Nonylphenol HB-N 1,300 - 343,000 ND - 9,100 60.4 
Testosterone HB-N 24 -180 ND 100 
Acetaminophen HL-N 3,540 – 10,234 ND - 27 99.9 
Atenolol HL-N 5,113 – 11,239 261 – 5,911 64.5 
Carbamazepine HB-N 43 – 127 40 - 74 < 10 
Diclofenac HB-I 59 -243 13 - 49 81.4 
Gemfibrozil HB-N 101 – 318 9 - 26 92.3 
Ibuprofen HB-I 1,599 – 2,853 15 - 75 98.2 
Ketoprofen HB-N 81 – 286 ND - 37 94.2 
Lincomycin HL-I 3,095 – 19,401 1,437 – 21,278 < 10 
Naproxen HB-N 1,360 – 5,033 37 - 166 95.7 
Sulfamethazine HL-I ND – 343 ND - 408 13.1 
Sulfamethoxazole HL-I 79 – 216 20 - 162 51.9 
Caffeine HL-N 1,608 – 3,217 ND - 60 99.2 
Triclosan HB-I 247 – 785 79 - 149 79.6 
Trimethoprim HL-I 101 – 277 13 - 154 69 
Sucralose HL-N 14,000 – 49,000 15,000 – 43,000 < 10 
Atrazine HB-N 20 – 28,000 4 - 730 12.5 
Clofibric acid HB-N ND – 65 ND - 6 93.6 
DEET HB-N 2,560 – 3,190 610 – 1,580 61.9 
Diuron HB-N 30 – 1,960 2 – 2,530 48.5 
TCEP HB-N 60 – 500 60 – 2,400 < 10 
TCPP HB-N 180 – 4,000 100 – 21,000 < 10 
ND = Below analytical detection limit 

Sources: Drewes 2006; Behera 2011; Oppenheimer 2011; Luo 2014; ACS 2015, ChemAxon 2015; Yangali-Quintanilla 2010 
a Hydrophobicity Class: HL = Hydrophilic, HB = Hydrophobic, N = Neutral, I = Ionic charge 
bCalculated average values 

In summary, reported data proves that WRRF secondary treatment is effective for 

removal of some CECs. Best performance was seen with biological reactors optimized for 10-

day or greater SRT and lower than typical F:M ratios. For WRRF secondary treatment process 

trains optimized for CEC removal, efficiencies greater than 50% should be anticipated for EDCs, 

stimulants, and most pharmaceuticals. However, the literature indicates less than 50% removal 

efficiencies can be expected from WRRF secondary treatment for preservatives, flame 

retardants, pesticides, artificial sweeteners, and some pharmaceutical antibiotics. 



  43 

2.7.2 Rejection by NF and RO 

The following section reviews previous literature on reported CEC rejection for bench, 

pilot, and full-scale NF and RO membranes. In some cases results represent the total rejection 

efficacy of an NF/RO membrane in series following an MF/UF membrane. 